

COPY

## TEST REPORT

APPLICANT : Sol ma  
BUYER :

KATRI NO : STAA20-00019452  
RECEIVED DATE : MAR. 25, 2020  
ISSUED DATE : MAR. 26, 2020  
PAGE(S) : 1 OF 1

APPLICANT'S PROVIDED SAMPLE DESCRIPTION :  
ONE(1) SAMPLE OF KNIT FABRIC

STYLE NO. : SOL MA1

TEST ITEM	TEST RESULT
	#1
Determination of resistance to surface wetting (grade) : KS K ISO 4920:2014	
SPECIMEN 1	4
SPECIMEN 2	4
SPECIMEN 3	4
	#1



**Lim, Hun Jin**  
Director General

Tested by Name : KIM HO BIN



Technical Manager : Yun Jun Ho




Location of Test : Wangsan-ro 51, Yongdu-dong, Dongdaemun-gu, Seoul, Korea